Potable Water

Civil Engineering 2 Civil Site Design
GIS Mapping Construction Support
Transportation

Wastewater Treatment Wastewater Collection

Woodland Acres Wastewater Facility Improvements - KY0091600
Design Considerations — Construction Permit Application
Date: February 14, 2022

Introduction

The purpose of this document is to specifically address the criteria used for the design of various
improvements to the Woodland Acres Wastewater Treatment Facility, and to describe pertinent
information required in Section IV - “Design Considerations” of the Construction Permit Application for
said improvements.

Design Criteria

The process flow diagram for the proposed improvements is included in Section A of the appendix to
[...]
17.  This Agreed Order addresses only the items described above. Other than the matters
agreed to by entry of this Agreed Order, nothing contained herein shall be construed to waive or
to limit any remedy or cause of action by the Cabinet based on statutes or regulations under its
jurisdiction and BWUOC reserves its defenses thereto. The Cabinet expressly reserves its right at
any time to issue administrative orders and to take any other action it deems necessary that is not
inconsistent with this Agreed Order, including the right to order all necessary remedial measures,
assess penaltiés for violations, or recover all response costs incurred, and BWUOC reserves its
defenses thereto.

18.  This Agreed Order shall not prevent the Cabinet from issuing, reissuing, renewing,
modifying, revoking, suspending, denying, terminating, or reopening any bermit to BWUOC.
BWUOC reserves its defenses thereto, except that BWUOC shall not use this Agreed Order as a
defense.

19. BWUOC waives its right to any hearing on the matters admitted herein. However,
failure by BWUOC to comply strictly with any or all of the terms of this Agreed Order shall be
grounds for the Cabinet to seek enforcement of this Agreed Order in Franklin Circuit Court and to
pursue any other appropriate administrative or judicial action under KRS .Chapter 224 and the
regulations promulgated pursuant thereto.

20.  The Agreed Order may not be amended except by a written order of the Cabinet’s
Secretary or a designee thereof. BWUOC may request an amendment by writing the Director of
the Division of Enforcement at 300 Sower Blvd., Fra.nkfért, Kentucky 40601, and stating the
reasons for the request. If granted, the amended Agreed Order shall not affect any provision of this

Agreed Order unless expressly provided in the amended Agreed Order.



21.  The Cabinet does not, by its consent to the entry of this Agreed Order, warrant or
aver in any manner that BWUOC’s complete compliance with this Agreed Order will result in
compliance with the provisions of KRS Chapter 224 and the regulations promulgated pursuant
thereto. Notwithstanding the Cabinet’s review and approval of any plans formulated pursuant to
this Agreed Order, BWUOC shall remain solely responsible for compliance with the terms of KRS
Chapter 224 and the regulations promulgated thereto, this Agreed Order, and any permit and
compliance schedule requirements.

28 BWUOC shall give notice of this Agreed Order to any purchaser, lessee or
successor in interest prior to the transfer of ownership and/or operation of any part of the facility
occurring prior to termination of this Agreed Order, shall notify the Cabinet that such notice has
been given, and shall follow all statutory requirements for a transfer.

Z23: This Agreed Order applies specifically and exclusively to the unique facilities
referenced herein and is inapplicable to any other facility.

24.  Compliance with this Agreed Order is not conditional on the receipt of any federal,
state, or local funds.

25.  This Agreed Order shall be of no force and effect unless and until it is entered by
the Secretary or a designee thereof as evidenced by his or her signature thereon. If this Agreed
Order contains any date by which BWUOC is to take any action or cease any activity, and the
Secretary enters the Agreed Order after that date, then BWUOC is nonetheless obligated to have
taken the action or ceased the activity by the date contained in this Agreed Order.

TERMINATION

26.  This Agreed Order shall terminate upon BWUOC’s completion of all requirements

described in this Agreed Order. BWUOC may submit written notice to the Cabinet when it believes



all requirements have been performed. The Cabinet shall notify BWUOC in writing whether it
concurs that all requirements of this Agreed Order have been completed. The Cabinet reserves its
right to enforce this Agreed Order, and BWUOC reserves its right to file a petition for hearing

pursuant to KRS 224.10-420(2) contesting the Cabinet’s determination.



CASE NO. DOW 21-3-0030

AGREED TO BY:
Josiah Cox {Aug 10,2021 11:19 CDT) Au g l O ) 202 l
Josiah Cox, President Date

Bluegrass Water Utility Operating Company, LLC



CASE NO. DOW 21-3-0030
APPROVAL RECOMMENDED BY:

E i 9/9/2021

Michael B. Kroeger, Director(Assistant) Date
Division of Enforcement

{f yafeth . Il":lﬂ'-""-'."-'-’
L.l‘.-,{ L

l atter, E 10/6/2021
Elizabeth U. Natt r, Executive Director Date

Office of General Counsel




CASE NO. DOW 21-3-0030

ORDER

Wherefore, the foregoing Agreed Order is entered as the final Order of the Energy and

Environment Cabinet this 6th day of October , 2021.

ENERGY AND ENVIRONMENT CABINET

ks

John S. Lyons, Deputy Secretary
Authorized Designee, Rebecca W. Goodman,
Secretary Energy & Environment Cabinet

10



CASE NO. DOW 21-3-0030
CERTIFICATE OF SERVICE

I hereby certify that a true and accurate copy of the foregoing AGREED
ORDER was mailed, postage prepaid, to the following this _6th _ day of
October ,2021.

Bluegrass Water Utility Operating Company, LLC
Attn: Jacob Freeman

1650 Des Peres Road, Suite 303

St. Louis, MO 63131

And rmeiledminesssagete: Electronically mailed to:

Michael B. Kroeger, Director
Division of Enforcement

300 Sower Blvd.

Frankfort, Kentucky 40601

Elizabeth U. Natter, Executive Director
Office of General Counsel

Energy and Environment Cabinet

300 Sower Blvd.

Frankfort, Kentucky 40601

.@@MM’
T COORDINATOR

Distribution:
DOW-email
S&H
DBG

11



Exhibit A



Civil Engineering 2 il St Design

Surweving & Wapping Canstruchion Support
Potabia Walsr D E S G N Travssoortatinon
Washewabar Truabment Wastewater Collecion

Woodland Acres — Woodland Acres WWTP KY0096100
Kentucky

Engineering Memorandum

Date: September 11, 2020

introduction

The Woodland Arres washswater lreatment: facility is located in Shepherdsiille, Kentucky approxinabely
17 milss south of Louisville, Kentuky. This fadility services 121 parcels. The sysham operates under
Keatisdoy DEP Peromik number KY0026100 and Agency 1D number 479,

Wastewater Treatment Facility Existing Conditions

The plant is authorized to discharge up to 25,000 gallons per day {gpd) by the KDEP per tha operating
penmit.
A summary of the existing permit limits are described below:

» BODS — 10/15 mg/L {Monthly average/Maximum Weekly Averags)
» 755 -30/45 mg/t

* NH3-N —4/6 mg/Lin Summer

# NH3I-N— 10/15 mg/L in Winter

» E-Coli —130/240 mpn/100 mi

» Total Residual Chlorine —0.011/0.019 mg/L
» Dissolved Oxygen — 7.0 mg/L minimum

The subdivision has 121 parcels and little additional
buildout would seem possible. Based off of the
number of possible connections and assuming 250
gpd of flow par customer, 30,000 gpd of average
daily flow would be expected when the availabie
{ots are fully occupied.

A review was performed of EPAs Echo compliance
website which lists violations of wastewater
treatment plants across the country. The Woodtand
Acres wastewater treatment plant has exceeded
permit limitations several times in recent months
and years for E-Coli, BOD, and Ammonia.

1351 Jefferson St., Suite 301
Washington, MO 53090 CONFIDENTIALTO CSWR 636-432-5029

13



Civil Enginaering 2 F Civil Site Dasign

Surveying & Mapping Construction Support
Potable Water D E S G N Transportation
Waytewmaher Treatment Wastewatar Collecton

The existing fadlity includes an extendad aeration package plant induding a machanically cleaned bar
rack screan, a single asration basin, aqualization basin with two influent pumps (one portable), aerobic
digastion, rapid sand filter, and a chlorine contact tank. Dechlorination is utilized downstream of
disinfection.

The packagad plant has aged and shows significant: signs of wear and corrosion. The blowers and
diffusers are in need of replacement, and ona of the two RAS lines has brokan off into the asration
basin. The basin appears to have bean modifiad over ime with changes to original structural
components. The basin does not include handrail nesded to protect operators or visitors from Falling
into the package plant.

Functionally, the system also has some limitations:

» The entire community is challenged by high ground water levels. The site visit was conducted
during a moderate storm event that resulted in significant stormwater challengas in the streets
and wastewater flow challenges at the plant. During the visit the blowers had bean turned off
to inventory solids, and both influent pumps were continuously pumping at what appeared to
be a rate higher than the plant was capable of processing. When the blowers were tumead on
briefly, the noise was significant and the discharge pressure was likely exceassive.

» According to operators, the all gravity collection system results in significant 1&I, impacting
system performance.

» The blower discharge pressure may be excessively high..

# The operator believes it is necessary to turn off asration during wet weather events to minimize
the loss of solids and to retain a healthy biomass.

» The tertiary treatment basin {rapid sand filter, contact tank and dechlorination tank) is highly
corroded.

» There is no ideal place for chlorine tablet addition or dechlorination tablet addition.

» There is no flow monitoring at this time.

» The facility includes significant amounts of exposed wiring.

The fencing around most of the site is generally in relatively good condition, and there is significance
footprint available for the addition of improvements.

Currently no remote monitoring is in place at the site. This makes it difficult for the operators to know
when the facility is failing. Operational monitoring should be completed to monitor the quality of
effluent, which should then be compared to the operating permit.

Wastewater Treatment Facility Recommended Improvements

® The condition of the tank calls for taking the facility off line for structural repair, at a minimum
to include the addition of access bridge improvements, safety handrail, welding repairs, and the
addition of a new RAS line from one of the hopper bottomed clarifiers to the front end of the
plant. Because of this, it makes sense to take advantage of the down time to upgrade the

1351 lefferson 5t., Suite 301
Washington, MO 63090 CONFIDENTIAL TO CSWR 636-432-5029

14



Civil Engineering 2 Civil Site Dasign

Surveying & Mapping Construction Support
Potable Water D E S G N Transportation
Wastewater Treatment Wastewater Collaction

systam to an MB8R treatment system to simplify operations and improve performance during
wet weather events. The convarsion from axtended asration activated sludge to MB8R will
include the addition of baffle walls, new diffusars, new blowers, media, and media retention
sieveas.

®  The smaller footprint M88R will allow a fraction of the existing tank to be used for digastion.
The new system will generate significantly less sludge than the existing extendad aeration
system as well, so sludge handling needs will significantly decrease.

# The 10’ foot deep dlarifier is adequate for a fixed Flm type system, and will function much better
in this application than with the existing activated sludge system.

#  The effluent from the thrae stage MB38R will ba avanly distributed into and through the clarifier,
and the lavel control in the clarifier will be maintainad with the addition of a weir trough and
weir.

A flow meter will be installed in the clarifier effluant piping, in route to the contact tank.

#® Peroxyacetic acid will be introduced directly into the contact tank in licu of attempting to install
chlorination and dechlorination tablet feedersin the limited hydraulic profile. The PAA chemical
requires less contact time, and will more consistently achieve the necessary disinfection
objectives.

#  Alum will be introduced into the clarifier to improve settleability when required to consistently
achieve solids reduction and in turn, BOD effluent limit compliance.

# The existing chlorine contact tank will be aquipped with diffusers to help in meeting the
dissolved oxygen effluent limit.

®  Three blowers will replace the existing two blowers. One will serve the aeration tank needs, air
lift needs, and post-aeration needs; one will serva the digester needs; and one will serve as
standby for both applications.

Wastewater Collection System Understanding

While no mapping was provided, the collection system consists of only gravity collection.

According to the operator, the collection system consists of 8” and 10” gravity sewers, and the high
groundwater table results in significant peak flow events at the facility. Wastewater enters the
wastewater treatment plant through a gravity sewer.

Wastewater Collection System Recommended Improvements

o The system should be evaluated to create mapping and develop GIS shapefiles for future
maintenance. System mapping at the fingertips of the operators will enhance the level of service
and timing of responses to emergency and customer issues.

* Perform smoke testing, perform video inspection at selected locations, evaluate systems and
create GIS based maintenance priority list.

1351 lefferson 5t., Suite 301
Washington, MO 63090 CONFIDENTIAL TO CSWR 636-432-5029

15



Cill Enginesring 2 ; il SEn Dexsign

Surveying & Manping Construction Support

Putable Wabher D E S G N Trenorbabion

Washewaher Trasirment : Wastewaber Collection
APPENIDEX

Blowers, EQ Basin, and Elactrical Cables

Electrical Boxes and
Electrical Cabling

1351 Jefferson St., Suite 301
Washington, MD 63090 CONFIDENTIALTO CSWR 636432-5029

16



Chl Enginearing 2 v Chail S Demgiyay

Swuveying & Mapning Corvstrustion Support
Putable Watr D E S G N Tratsikrkaton
Wadranaby Tasshment ; Wiashewmbar Colleddon

EQ Basin, Portabie Pump Discharge,
Digaster, Miscatlaneous Electrical Cables

A © '.
Clarifier Performance During Wet Weather
{and Mo Aeration in Aeration Tank}

1351 Jefferson St., Suite 301
Washington, MO 63090 CONFIDENTIAL TO CSWR 636432-5029

L7



¢l Engginearimg Chail S gy
Suaveying & Mapping Coanstruction Support
Pistable Wb Tratwparkation
Washewakar Tresoneat Wastaanaber Colledion

= g
A R e Lo i

SR 300128

17 563 554
AN IR AN

WWTP Electrical Meter

1351 Jefferson St., Suite 301
Washington, MO 63090 CONFIDENTIAL TO CSWR 636-432-5029

18



DOW 21-3-0030 - Woodland Acres AO

Final Audit Report 2021-08-10
Created: 2021-08-09
By: Mandy Keubler (mkeubler@cswrgroup.com)
Status: Signed
Transaction ID: CBJCHBCAABAA34!sUeBgv8Z022gFKtqDBsCuVD7dvOqg

"DOW 21-3-0030 - Woodland Acres AQO" History

9 Document created by Mandy Keubler (mkeubler@cswrgroup.com)
2021-08-09 - 9:19:16 PM GMT- IP address: 71.10.211.134

£3 Document emailed to Josiah Cox (jcox@cswrgroup.com) for signature
2021-08-09 - 9:19:44 PM GMT

Email viewed by Josiah Cox (jcox@cswrgroup.com)
2021-08-10 - 4:19:15 PM GMT- IP address: 12.127.143.250

&% Document e-signed by Josiah Cox (jcox@cswrgroup.com)
Signature Date: 2021-08-10 - 4:19:25 PM GMT - Time Source: server- |P address: 12.127.143.250

@ Agreement completed.
2021-08-10 - 4:19:25 PM GMT

Adobe Sign




DOWCSIPhotos050421

Lake Columbia












> ok i

- - ~Ju

& e T s —'-;ﬂr;h—"‘,"M'(





































Program/DOW:

CHAIN OF CUSTODY RECORD
NATURAL RESOURCES AND ENVIRONMENTAL PROTECTION CABINET

Program/DWM: (RCRA CJUST [JTSCA [ISolid Waste [:Fed. CERCLA [ISt. CERCLA

Program/AQ:

[CJAir Toxics/Canister #,

CAir Quality

106 [INPS [OSDWA OStream Survey TGroundwater [(JWild Rivers TiTox. Test CIRef. Reach [ Lakes [l Pretreatment [IBMP [IERT

Page 1 of _3;_1.,—_—

Relinquished by:

Date

5-5- 4

Fund Source, Site # Other Program
sime LocaTion: Lele (\uudeie “.\\\hew i | FACILITY NO.: county: _BujIrff X A
FIELD | DATE/ NUMBER OF PRESER- LAB USE ONLY
D # TIME DESCRIPTION OF SITE MATRIX CONTAINERS | VATION ANALYSIS REQUESTED
Lova Date: L‘X\A&, Columbi o gLiquid __ Glass 1000 ml CTiep gABN g%_foc [INH, [OTO14 Sample #
. - Solid 2 Plastic 1000 m] .SO, TOC S (JCl  JHERB
ol s 51| PN AL ERB oY OChemical | __ VOA40ml | ONaOH | OTKN E#oD CICN OT. METALS